INSTALLATION INSTRUCTIONS

Rear Frame Stiffener:
for Polaris Ranger®**1000

E F
j (Passenger)
‘

(Driver) Item Description
A

Rear Plate K
Upper Spacer x 2
J Lower Spacer x 2
M
D™ —

Pinch Plate x 2
Inner Plate 1 x 2

Inner Plate 2 x 2

Lower Plate - L

Lower Plate - R

Top Lower Plate Mount - L

Top Lower Plate Mount - R

Bottom Lower Plate Mount - L

SR TIOMMO|IO|(®

Bottom Lower Plate Mount - R

~

Need help with your installation? (Read instructions and view illustrations before beginning.)

@ sales@superatv.com www.superatv.com 7W %
Forn Chisosing
®

8:00am - 8:00pm EST M-Th
1-855-743-3427 g 8:00am - 7:00pm EST Friday <
\ 9:00am - 2:00pm EST Saturday) (/O

© 2020 SuperATV.com®. All Rights Reserved. Rev IN-RFS-P-RAN1K / IN-RFS-P-RAN1K-001/ IN-RFS-P-RAN1K-002 1/7/2021




(1or1@)

awi} siyj je a|jquiasse jJou op AJuo aouala)al

-Joeu8U} UOREOIA )
Aue woyy ssajuiey gA1vIedng ploy 0} seaibe Jakng sy} pue ‘yonpodd siyy Buisn ajiym sjoiyaA Jay sy Bupelsado usym seoueuIpIO puB SME| [BOO| PUB ‘B)E)lS ‘[elapay a|qeoldde
|le Aago 0} a|qisuodsal os|e s| JeAng 8y] ‘suoionJisul Jo /pue sBujulem ‘suoleoyioads yons 0} aiaype 0} ainjiey woly Buynsal abewep Aue woly ssejwiey gA1vJedng pioy
0} seaube pue suononssul pue sbujuiem ‘suoljeoyioads Jainjoeynuew o} Buipiodde BjoIYsA Jay/sIy Jo suoneywl| pue Ayjiqedes ayy puelsiapun Ajjny o} ajqisuodsal si JoAng oy

'noA 0} Aldde Aayy moy pue sme| ay} mouy 0} Alljiqisuodsal JnoA S|} "S8oUBUIPIO pue ‘Sme| oljel) ‘Alejes
9|01yaA 0} pajiwi| Jou Jng Buipnjoul ‘sme| [eJapay pue ‘ajess ‘[eoo] |je Aq apige jsnw noA 'Jonpoid 8y} Jo asn Jo uone|ejsul ayy Aq me| ayj jo uole|oln Aue oy ajqisuodsal Ajjeuosiad
pue Ajjeba| Ajaaisnjoxa pue Ajg|os si 1aAng ay] "me| uonejola ul 8q Aew sAemybiy Jo ‘speol ‘s}oalis oliqnd uo sjonpold uleuao Jo asn "038 ‘alels ‘Ajunod ‘Ajo ‘umoy uo Buipuadap
AJen sme| jey) pasiApe ag "SMe| |eJapa) pue ‘e)els ‘|edo| ulepad ajejoin Aew A1N/ALY JNOA o} 1onpoid 1axiewusye Jo Aiojoey Aue Buneolqges 1o ‘BuiAypow ‘Buippe ‘Buljjelsul

‘payipow 1o ‘pasnsiw ‘Auadoid pajejsul Jou sem wayl i paljueliem jou ale sjonpoid pue sued gA | yiadng ‘AL VIedng Aq

paJano9 a9 jou ||im syonpoud siainjoejnuew Jayjo Jo ‘sjeas ‘sbulieaq ‘sbuisnoy IO yim swajgoud Jo abewep Auy ‘A1 VIodng Aq papiroid sued Ajuo Ajuessem im oA ] viedns
‘wiejo ay} o} asu aAeb jey) onpouad

oy} Joy pied aoud aseyound []0} 8y} P9IXa JOU ||eys ‘AUE JI ‘UONOE JO SOSNED pue ‘Sasso| ‘sabewep ||e 1o} Jasn 0} 19)||as Jo Ajjiqel]| [e10} 8y ] ‘e LV4edngS wouy paseydind jonpoud
Aue wouy Jnsal jey) sebewep |enuanbasuod 1o ‘|eroads ‘|ejuspioul ‘Joadipul ‘1oalip Aue 1oy s|gisuodsai pjay aq jou [im ‘Aped pag Aue Jou ‘eA | yledng “sebieyod ybiauy Jo ‘sped
juswaoe|dal ‘s99) Joge| ‘esn ‘awl} JO SSO| Joj 8|qisuodsal pjay a4 Jou [[IM A ] 4adng undoo sebewep pinoys jey} seaibe Jasn ‘sponpoid A1 yiedng buljeisul pue buiseyound Ag
‘sawly |[e je Jeab Buipu sjeudoidde

pue jaway e Jeam o} sjuednaoo pue siojesado sabin gAlJadng yjesp Jo Ainful a1eass woly Jasn joajoid 0} Ajjige s jonpoid Siy} 0} Se apew S| uofjejuasaidal Jo Ajueliem
ON "yeap Jo wuey AjIpoq Jo ysil saseasoul sbnip Jojpue joyosje Buiwnsuod ‘Jaje Jo ‘ajiym aulyoew peol-yo Aue BunelsadQ “Jeam Jed pue soueusjulew aseasoul Aew pue
aulyoewWw Jo apl dy} abueyo ||Im "0}8 ‘saul} ‘Syy uoisuadsns Jo ‘[aAed) Buoj ‘syy Yi| Buljjeisul jey) aieme g pjnoys Jasn ‘sIaW0}snd palsiies Jo spuesnoy} sey oA 1 v4adng ybnoyyy
“19Y}ab0) ioM [Im AdU} Jey) AJluaA 0} g/ 1 YIedns

JOBJUOD ‘BUIyoBW UO S}onpoud Joy euLIsle Sey Jasn }| "SaLI0SSa00E. Jaylewla)e Jaylo UM a1aiajul pinod sjonpoud ¢S, A1 4adng ‘papuswiwiodal Jou s| pue A | 1adng Aq papiaoid
Auenem Aue pioA |m sued jesewsaye Jo Aloyoey Aue Buiieouqey Jo ‘BuiAyipow ‘Buippy "suonipuod %20)s Japun AL N/ALY SJash iy 3saq 0} paubisap aie sjonpoud ¢S A LYIedng
juswajelg Ayjger )




do not tighten any hardware completely

(driver side installation shown) Q

- Remove stock hardware and install Inner Plate 1 (E) with hardware shown.

2x

M10 x 100mm

- Repeat steps for opposite side.
- Install Rear Plate (A) with hardware shown and secure with hardware shown

\\f ’

'| : RFS-P-RAN1K-001 { 2x-M10 x Nut
use M12 Nuts )

IN-RFS-P-RAN1K / IN-RFS-P-RAN1K-001 / IN-RFS-P-RAN1K-0



- Install Inner Plate 2 (F) with hardware shown. A
X :
% &4 .-.-" ’\’
V 2x
L M10 x 110mm )
RFS-P-RAN1K-001 use M12 x 110mm Bolts )

- Install Upper Spacer (B) and Lower

Spacer (C) with hardware shown.
X ' ]

il = T e un

IN-RFS-P-RAN1K / IN-RFS-P-RAN1K-001 / IN-RFS-P-RAN1K-002



- Install Top Lower Plate Mount (J) and Pinch Plate (D) with hardware shown.

" RFS-P-RAN1K-001
i use M12 Nuts

RFS-P-RAN1K-001
use M12 Nuts

IN-RFS-P-RAN1K / IN-RFS-P-RAN1K-001 / IN-RFS-P-RAN1K-002



- - Secure Lower Plate - L (G) to Frame and Bottom Lower Plate Mount - L (L)

with hardware shown

o _ ‘TR
M12 x 30mm

""-..

M12 Nut

- Secure Lower Plate - L (G) to Frame, Bottom Lower Plate Mount - L (L), and
Top Lower Plate Mount (J) with hardware shown.

:..;}%':" & . g \ X I 'L,'
\,_ o : ! "‘,:g mﬁm
10 lﬂ'ﬂliﬁn @h% ._
f e W \ ‘h-
3 ; o ] )
v .I . N " ,1. LR 8\ .
r ¥ ( \) 33 T ERE) )
~ (© : 3 | f
‘ L - P
IORT) | 1 .
S e =)
M12 )I(I 30m|m )
4 each )
e Il 1
N
| -
( ‘ -,.;
- L M12 Nut
M10 x 25mm M10 x Nut

IN-RFS-P-RAN1K / IN-RFS-P-RAN1K-001 / IN-RFs-p H@NteRn.all hardware completely 6



- When securing Lower Plate - R (H), hardware shown must be oriented with Nut facing outside.

A

IN-RFS-P-RAN1K / IN-RFS-P-RAN1K-001 / IN-RFS-P-RAN1K-002



